
Comparison of alternative additives used for the mitigation of
membrane fouling in membrane bioreactors

S. Malamis*, A. Andreadakis, D. Mamais, C. Noutsopoulos

Sanitary Engineering Laboratory, School of Civil Engineering, National Technical University of Athens,
5 Iroon Polytechniou St., Zographou Campus, Athens 15780, Greece
Tel. +30 210 772 2897; Fax: + 30 210 772 28 99; email: malamis.simos@gmail.com

Received 12 September 2012; Accepted 21 May 2013

ABSTRACT

This work examined the impact of three natural minerals (zeolite, bentonite and perlite),
three coagulants [ferric chloride, alum and polymeric aluminium chloride (PACl)] and a cat-
ionic polymer (MPE50) on the reduction in membrane fouling in membrane bioreactors
[...]
The optimum dosage was 103.3mg/L Fe(III) which is
higher than 67mg/L Fe(III) obtained by Zhang et al.
[9], but agrees with the results of Fan et al. [6]. Com-
paring the performance of FeCl3 and Al2(SO4)3, it is
deduced that higher Fe(III) concentrations are
required compared to Al(III) concentrations to achieve
similar permeability reduction.

The use of PACl significantly enhanced MBR per-
formance. The increase in PACl concentration from 20
to 200mg/L increased fouling reduction on average
up to 158%, while the further increase in PACl was
not as effective in fouling mitigation. The two mono-
meric and one polymeric coagulants exhibited similar
behaviour since fouling reduction was enhanced with
increasing coagulant concentration up to a certain con-
centration, while the further addition of coagulant
was not as effective. The polymeric coagulant was
more effective than the monomeric ones since it
resulted in a higher increase in membrane permeabil-
ity. PACl could provide more positive charges and
larger chain molecules, thus enhancing sludge filter-
ability [6]. Also, the Al(III) concentration required to
achieve the highest fouling reduction was comparable
for the polymeric coagulant compared to alum. PACl
addition also resulted in a high reduction in organic
colloidal matter in sludge (Table 2), which can explain
the respective decrease in membrane fouling. For
example, the addition of 200mg/L PACl reduced col-
loidal matter COD from 98 to 30mg/L. Previous work
has shown that colloidal matter is a major contributor
to membrane fouling [20].

A problem associated with coagulant addition is
that it can reduce the mixed liquor pH to dangerously
low values and may cause biomass inhibition. The
concentrations of 300mg/L FeCl3 and 300mg/L

Al2(SO4)3 lowered the biomass pH to unacceptably
low values (6.03 and 4.35, respectively) and, despite
being the optimum concentrations, cannot be
employed in an MBR system. Instead the concentra-
tions of 200mg/L are recommended for use. On the
other hand, the use of high alkalinity PACl did not
cause such problems.

3.3. Cationic polymer

The use of cationic polymer MPE50 resulted in a
significant decrease in membrane fouling. In Fig. 2,
a typical filtration experiment is presented with the
variation of normalized permeability (Lt/L0) with time
where Lt is the membrane permeability at time t.
The blue line shows the reduction in membrane
permeability in sludge where the cationic polymer
was not added and thus significant fouling occurred.
The addition of MPE50 resulted in a remarkable
increase in membrane permeability compared to the
control experiment. During the first minutes of sludge
filtration, the permeate flux obtained was even higher
than the flux obtained in clean water. The addition of
400mg/L resulted in permeability increase of 229% at
the end of the filtration experiment compared to the
permeability obtained with activated sludge without
any additive; this was the highest reduction in fouling
obtained among all the examined additives. However,
the optimum concentration of cationic polymer
required was twice than that of the polymeric
coagulant.

3.4. Organic colloidal matter

Table 2 shows the COD of colloidal matter in the
mixed liquor for different additive concentrations. Lim-
ited reduction in the COD of colloidal matter was
observed when minerals where added due to low

0.0

0.2

0.4

0.6

0.8

1.0

1.2

1.4

0 10 20 30 40 50 60

M
em

br
an

e 
pe

rm
ea

bi
lit

y 
L

t/L
0

Filtration time t (min)

sludge sludge + 500 mg/L MPE50 sludge + 200 mg/L MPE50

Fig. 2. Variation of membrane permeability with filtration
time for 200mg/L and 500mg/L MPE50.

5744 S. Malamis et al. / Desalination and Water Treatment 52 (2014) 5740–5747



sorption of organics. The use of coagulants (particularly
PACl) resulted in significant reduction in the COD
of colloidal matter in sludge, while the maximum
reduction was obtained with the use of the cationic
polymer. The flocculation that takes place significantly
reduces the concentration of colloids in the mixed
liquor. Organic colloidal matter decrease was in accor-
dance with fouling decrease, and the lowest colloidal
COD was obtained for the additive dosage exhibiting
the lowest membrane fouling.

In Fig. 3, the correlation between membrane
permeability increase and colloidal matter COD
decrease is given. These data have been gathered from
several filtration experiments of the mixed liquor
alone (i.e. no additives) and with the use of the addi-
tives. The COD decrease in colloidal matter is deter-
mined by considering its decrease due to the use of
additives compared to its concentration in the control
experiment.

Although the coefficient of determination is not
very high (R2 = 0.56), it shows that there exists some
correlation between colloidal matter COD and mem-
brane fouling. The three data points that are well
above the graph resulted from the addition of MPE50
in activated sludge at concentrations of 300–500mg/L.
It is seen that the membrane permeability reduction
was much greater than the one anticipated based on
colloidal matter COD decrease. It seems that the cat-
ionic polymer MPE50 does not mitigate fouling only
through the decrease in the colloidal organics in the
mixed liquor. MPE50 chemistry forms polymer–bio-
polymer complexes, and these complexes become part
of the floc structure. Also, the three data points that
are well below the other points correspond to the
addition of 20–100mg/L PACl. In these cases, the

reduction in fouling was lower than that anticipated
based on colloidal matter COD reduction.

3.5. Economic assessment of additives

The results showed that fouling mitigation fol-
lowed the order MPE50>PACl > FeCl3 >Al2(SO4)3 >
zeolite > bentonite, while perlite increased fouling.
The cationic polymer MPE50 exhibited the highest
reduction in membrane fouling, followed by the
polymeric coagulant, the monomeric ones and finally
the minerals. Minerals are not recommended for use
since large quantities are required to achieve limited
fouling mitigation. Monomeric coagulants have the
disadvantage that the optimum dosage cannot be
used as it reduces the biomass pH to very low val-
ues.

To evaluate better the effect of additives, it is also
important to consider the expenses incurred due to
their addition. The cost incurred by the use of addi-
tives was estimated for a medium scale MBR waste-
water treatment plant having the following
characteristics:

(1) Qinfluent = 50,000m3/d.
(2) SRT= 15days.
(3) Hydraulic Retention Time (HRT) = 8h.

It was also assumed that the entire additive is
retained by the activated sludge. In the case of miner-
als, this follows from the fact that mineral size is
much larger than the membrane nominal pore size. In
the case of the aluminium-based coagulants, previous
work has demonstrated that the chemical concentra-
tion in the treated effluent is negligible [21]. The same
was assumed for MPE50 and ferric chloride. As a
result, from the mass balances, the following equation
holds [22]:

½Additive�aerobic reactor ¼ SRT=HRT

� ½Additive�wastewater ð1Þ

where [Additive]aerobic reactor is the additive concentra-
tion in the aerobic reactor and [Additive]wastewater is
the additive concentration in the influent wastewater.

Table 3 shows the cost calculations for the additive
types and concentrations that were tested. The use of
MPE50 results in significant expenses (1.78ecents/m3)
owing to the significant cost of the cationic polymer.
The best solution is probably the use of 200mg PACl/
L which results in a high decrease in membrane foul-
ing and incurs a cost of 0.601ecents/m3.

Fig. 3. Membrane permeability increase vs. the decrease in
the COD of colloidal matter of the mixed liquor.

S. Malamis et al. / Desalination and Water Treatment 52 (2014) 5740–5747 5745



4. Conclusion

The results showed that the use of additives to
reduce membrane fouling is a viable option. Significant
fouling mitigation occurred which followed the
order MPE50>PACl > FeCl3>Al2(SO4)3 > zeolite > ben-
tonite, while perlite increased fouling. The cationic
polymer MPE50 exhibited the highest reduction in foul-
ing, followed by the polymeric coagulant PACl, the
monomeric ones and finally the minerals. However, the
economic evaluation showed that the optimal PACl
concentration results in much lower treatment cost and

high membrane fouling mitigation. Minerals are not
recommended since large quantities are required to
achieve limited fouling reduction. Additive use also
resulted in significant reduction in colloidal organics in
sludge. Colloidal matter COD decrease was in accor-
dance with fouling decrease showing its importance as
an indirect parameter related to fouling.

Acknowledgement

The present work was funded by the Basic
Research Programme of the National Technical

Table 3
Economic evaluation of the different additives and concentrations employed

Additive Additive cost
(e/ton)

Concentration
(mg/L)

Required amount (kg/d) Daily cost
(e/d)

Treatment cost
(ecents/m3)

Zeolite 100 (powder) 2,500 2,778 278 0.556

5,000 5,556 556 1.111

10,000 11,111 1,111 2.222

15,000 16,667 1,667 3.333

Bentonite 150 (powder) 2,500 2,778 417 0.833

5,000 5,556 833 1.667

10,000 11,111 1,667 3.333

15,000 16,667 2,500 5.000

Al2(SO4)318H2O 260 (8.1%a) 15.8a 17.52a 56 0.113

31.5a 35.05a 113 0.225

47.3a 52.57a 169 0.338

63.1a 70.09a 225 0.450

FeCl3 160 (10% wtb) 34.4b 38.22b 61 0.122

68.9b 76.56b 123 0.245

103.3b 114.78b 184 0.367

137.7b 153.00b 245 0.490

PACl 270 (5.1% wta) 5.1a 5.7a 30 0.060

12.8a 14.2a 75 0.150

25.5a 28.4a 150 0.300

51.1a 56.7a 300 0.601

76.6a 85.1a 451 0.901

102.1a 113.5a 601 1.202

MPE50 2,000 50 55.56 111 0.222

100 111.11 222 0.444

200 222.22 444 0.889

300 333.33 667 1.333

400 444.44 889 1.778

500 555.56 1,111 2.222

aConcentration or mass are given in Al(III).
bConcentration or mass are given in Fe(III).

5746 S. Malamis et al. / Desalination and Water Treatment 52 (2014) 5740–5747



University of Athens “Konstantinos Karatheodori” for
the time period 2007–2009.

Abbreviations

Al2(SO4)3 — alum

COD — chemical oxygen demand

EPS — extracellular polymeric substances

FeCl3 — ferric chloride

HRT — hydraulic retention time

MBR — membrane bioreactor

MLSS — mixed liquor suspended solids

MLVSS — mixed liquor volatile suspended solids

MPE50 — cationic polymer

PAC — powdered activated carbon

PACl — polymeric aluminium chloride

PAFCl — polymeric aluminium ferric chloride

PFS — polymeric ferric sulphate

PVDF — polyvinylidene fluoride

SMP — soluble microbial products

SRT — solids retention time

TMP — transmembrane pressure

TS — total solids

UF — ultrafiltration

References

[1] S. Malamis, A. Andreadakis, D. Mamais, C. Noutsopoulos,
Investigation of long-term operation and biomass activity in a
membrane bioreactor system, Water Sci. Technol. 63 (2011)
1906–1912.

[2] A. Tazi-Pain, J.C. Schrotter, G. Bord, M. Payreaudeau,
H. Buisson, Recent improvement of the BIOSEP� process for
industrial and municipal wastewater treatment, Desalination
146 (2002) 439–443.

[3] R. Liu, X. Huang, L. Chen, X. Wen, Y. Qian, Operational per-
formance of a submerged membrane bioreactor for reclama-
tion of bath wastewater, Process Biochem. 40 (2004) 125–130.

[4] S. Judd, The MBR book: Principles and Applications of
Membrane Bioreactors in Water and Wastewater Treatment,
Elsevier, Oxford, 2006.

[5] J. Wu, F. Chen, X. Huang, W. Geng, X Wen, Desalination 197
(2006) 124–136.

[6] F. Fan, H. Zhou, H. Husain, Use of chemical coagulants to
control fouling potential for wastewater membrane bioreactor
processes, Water Environ. Res. 79 (2007) 952–957.

[7] J. Ji, J. Qiu, F.-S. Wong, Y. Li, Enhancement of filterability in
MBR achieved by improvement of supernatant and floc char-
acteristics via filter aids addition, Water Res. 42 (2008)
3611–3622.

[8] K.-G. Song, Y. Kim, K.-H. Ahn, Effect of coagulant addition
on membrane fouling and nutrient removal in a submerged
membrane bioreactor, Desalination 221 (2008) 467–474.

[9] H.-F. Zhang, B.-S. Sun, X.-H. Zhao, Z.-H. Gao, Effect of ferric
chloride on fouling in membrane bioreactor, Sep. Purif. Tech-
nol. 63 (2008) 341–347.

[10] R.D. Holbrook, M.J. Higgins, S.N. Murthy, A.D. Fonseca, E.J.
Fleischer, G.T. Daigger, T.J. Grizzard, N.G. Love, J.T. Novak,
Effect of alum addition on the performance of submerged
membranes for wastewater treatment, Water Environ. Res. 76
(2004) 2699–2702.

[11] J.C. Lee, J.S. Kim, I.J. Kang, M.H. Cho, P.K. Park, C.H. Lee,
Potential and limitations of alum or zeolite addition to
improve the performance of a submerged membrane bioreac-
tor, Water Sci. Technol. 43 (2001) 59–66.

[12] S.-B. He, G. Xue, H.-N. Kong, Zeolite powder addition to
improve the performance of submerged gravitation-filtration
membrane bioreactor, J. Environ. Sci. 18 (2006) 242–247.

[13] C.A. Ng, D. Sun, A.G. Fane, Operation of membrane bioreac-
tor with powdered activated carbon addition, Sep. Sci. Tech-
nol. 41 (2006) 1447–1466.

[14] N. Lesage, M. Spe´randio, C. Cabassud, Performances of a
hybrid adsorption/submerged membrane biological process
for toxic waste removal, Water Sci. Technol. 51 (2005)
173–180.

[15] Y.-Z. Li, Y.-L. He, Y.-H. Liu, S.-C. Yang, G.-J. Zhang,
Comparison of the filtration characteristics between biological
powdered activated carbon sludge and activated sludge in
submerged membrane bioreactors, Desalination 174 (2005)
305–314.

[16] C.A. Ng, D. Sun, J. Zhang, H.C. Chua, W. Bing, S. Tay,
A. Fane, Strategies to improve the sustainable operation of
membrane bioreactors, Proceedings of the International Desa-
lination Association Conference, Singapore, 2005.

[17] H. Koseoglu, N.O. Yigit, V. Iversen, A. Drews, M. Kitis,
B. Lesjean, M. Kraume, Effects of several different flux
enhancing chemicals on filterability and fouling reduction of
membrane bioreactor (MBR) mixed liquors, J. Membr. Sci.
320 (2008) 57–64.

[18] S.-H. Yoon, J.H. Collins, A novel flux enhancing method for
membrane bioreactor (MBR) process using polymer,
Desalination 191 (2006) 52–61.

[19] APHA, AWWA, WEF, Standard Methods for the Examina-
tion of Water and Wastewater, 20th ed., American Public
Health Association, American Water Works Association,
Water Environment Federation, Washington, DC, 1998.

[20] F. Fan, H. Zhou, H. Husain, Identification of wastewater
sludge characteristics to predict critical flux for membrane
bioreactor processes, Water Res. 40 (2006) 205–212.

[21] D. Mamais, M. Marneri, C. Noutsopoulos, Causes and control
practices of filamentous foaming in wastewater treatment
plants, Water Pract. Technol. 7.3 (2012). doi: 10.2166/wpt.
2012.049.

[22] M. Henze, M.C.M. van Loosdrecht, G.A. Ekama, D. Brdja-
novic, Biological Wastewater Treatment: Principles, Model-
ling and Design, IWA Publishing, London, 2008.

S. Malamis et al. / Desalination and Water Treatment 52 (2014) 5740–5747 5747




